
4 PCSJCBC Screw M8 x 50mm

QTYDESCRIPTION
HARDWARE LIST

2

1

3

ITEM
JCBC Screw M6 x 40mm

4 PCS

5

Allen Key M4 x 110

4

6

8 PCS

4 PCS

7

1 PC

6 PCS

1 PC

8

ASSEMBLY INSTRUCTIONS

Read this instruction carefully. Refer hardware and furniture parts list for guidance. Be sure all parts are complete, before assembling.
Place all wooden furniture part on a clean and flat soft surface to prevent scratched. Refer steps provided as assembling guide.

MODEL: BE24054-CHDT

1 SET
1 PC
QTY

Table Leg with Back Panel
Table Top

B

C

A

ITEM
PART LIST
DESCRIPTION

D
1 PCE

2 PCS

1 SET

A B

E

DC

F

Top Panel

G

Center Panel

Bottom Panel

1 PC

1 PC

Spring Washer M8 x 14mm

Allen Key M5

Flat Washer M8 x 22mm

CSK M4 x 25mm

Table Leg

Side Panel

STEP 1

I-i I-iv

=

I-ii I-iiiHF G

Adjuster 78 " 4 PCS

STEP 4 STEP 5

H Door 1 PC

I-1 Rack Panel

I-2 Rack Panel

I-3 Rack Panel

I-4 Rack Panel

1 PC

1 PC

1 PC

1 PC

5x2

Attach part (D) with part (B). Do not Tighten
any hardware completely!

B
F

E

I

4x

7

1

B

D

STEP 2 STEP 3

Insert Panel (F) and do alignment to fit panel (D)
with panel (F) first, then tighten part(F) completely
using 2 pcs CSK screw.

5x3G

Tighten panel (G) completely using 3 pcs CSK screw.

D

Insert panel (E) through side curve of top of panel (D).

Page 1

D

8 PCS9 Flat Washer M7 x 16mm

9

BUYER: BEL FURNITURE



I
H

Page 2

H

B


	Sheets and Views
	Model


